

SGS Germany GmbH

Test Report No.: M0WV0003

Order No.: M0WV **Pages:** 27 **Dec 04, 2017**

Client: Aentron GmbH

Equipment Under Test: A24020M/R/F 81 Ah Batteries
No. A24020-01, -02, -03, -04

Manufacturer: Aentron GmbH

Task: UN transportation test for large rechargeable batteries (T.1 to T.5, T.7)

Test Specification(s): ST/SG/AC.10/11/Rev.6 Section 38.3
[covered by accreditation]

Result: The tests were passed

The results relate only to the items tested as described in this test report.

approved by:

Metzger
Lab Manager eMobility

Date

Dec 08, 2017

Signature

This document was signed electronically.